o e " . PARTS .CATALOG 988 ' S o
! ) 1 . ‘ - ALPHAB E'I:IQAL INDEX

- . - ' . .
- .

» - v . /

36”7 AND 48" SINGLE - STAGE - SNOW THROWERS T o o PAGE ~  GRID:

s N . “,

T , . Auger Assembly ............. 39 A4-A10

S o s Chute ..o 39 A4AI0

. - ‘Deflector .......... W 3-9 A4-A10

T - : Drive Assembly . ............. 39 A4-A10

. : ) Drive Shaft . ............. . 39 A4-A10

. Manufactured by: o . Gear BOX ... ... 1517 - . B2-B4

e ' : : . o Housing . ... ... SR L1517 B2-B4

+ Haban Manufacturing Company Lift Assembly ..7........ see. 11413 . A12-A14
Racine, Wisconsin ‘ o

i

-
¥

DESIGNATION -| * CASE TRACTOR APPLICATION

NOTE: See grid C2 for -
: ‘ E36S Snowthrower
r:-* /
130 180 120 150 190 . S~ 7 .+ -NOTE: See grid D2 for - - '
; = - . . €36 and.C36R Lambert Snowthrower
- C365 X :

C485 X
"| . D36s- . X X
D48s X

/ S S ‘
DESIGNATION COL'T TRACTOR APPLICATION

DELUXE'| SUPER '| SUPER H |RANCHER| 2110 | 2310 |.2510 | 2712 | -
- CT365 X X (- - ‘
CT438s X | X

Ak

fin
SB36 ‘ : . 41X | X - ' S o
$B48 , ' o . oo - X | X - o ) . " e

- e
>
4

' See illustrations on preceding page. ‘The Haban single-stage snow throwers for Case ‘ F
130 and 180 tractors and Colt Deluxe,. Super, Super H and Rancher tractors include a o '
Separate lever and linkage for clutching. By comparison, this lever is'omitted on the units

for Case 120, 150 and 190 tractor_S' and Colt 2110, 2310, 2510 and 2712 tractors as thé PTO 5
lever and clutch on the tractor are used. " )

L]

-




REF. PART NO.
1 € 11060
1 C 11438
2 -C 11061
3

B 12470

B 12471

- B 12473
4 B 12501
: B 12503
. B 12502

5 C 11065
6 C 11066
7 92- - 5
8 ' 13- 510
9 T 11067
10 187- 992
11 9s- 22
12 13- 532
13 ¢ 11071
13 C 11446
14 11- 410
15  131- 350
16 C 11116
17 13- 48
18 195- -521
19 ¢ 11083
20 C 11069
20 95- 16
21 € 11442
22 218- 6
23 ¢ 11075
24 C 11073
25 'C "11074
26 C 11076
27 C 11085
28  85- 58
29 13- 412
30 C 11079
30 C 11444
31 11~ 512
32 C 11068
32 - C 11439
33 13- 820
34 193- 32
35 ' C 11446
36 131- 508
37 192-  22.
38 C 11062
39 C 11072
39 ¢ 11441

' 3

MODEL C36S. CT36S, C48S, AND CT48S SNOW THROWER
- CASE MODEL

v

13'0

180 AND COLT MODEL DELUXE SUPER, SUPER H

AND RANCHER COMPACT TRACTORS

Printed in U, S. AS%

—
)

AUGER ASSEMBLY

HABAN NO. DESCRIPTION R s REQ'D
3022 . SHAFT - auger (36" Umts). L 1
3022-4A - SHAFT - auger (48" UnitS)e « v« v v v v ov e v eennns S 1
3026 CEBPROCKET - drive « -« s v st 6nn e et et s tnnsnaaanesas 1
CHAIN - drive, 76 links of #40 roller chain, use:
CHAm—roller,EOhnks#‘&O......w ....... P |
CHAIN - roller, 20 links #40 . . . . o v v v a v o v f e e e raae s 1
CHAIIQ-roller 61mks#40 ...... e s e 1
LINK -connecting .. ....... e ununnn.. e e a e e UAR
LINK - roller. . .. it e et s e e e s e e e e e, UAR
LINK - offset .......:...... e e e UAR
3027 SPACER --sprockettoauger . .. 0............ouvuu... 4
2036 "GUARD - chain . . ... i i e e e e e 2
o LOCEKWASHER = 5/16 . « &+ v ettt vsmr e e meeeannen 19
b ,BOLT = 5/16 X 5/8 N.C. HEX « o v v v v v vt eineennnnnnn 9
3021 ., BEARING - QUPer. + « + « v« v v v s nm v emennnns e e 2
’ y SCREW - sheet metal, 1/4 x1/2. . - . . . e PR TP L...4
WASHER - plain - .\ v cvvvvnnnnnn. L e e 2
S BOLT - 5/16 X 2 N.C, HeX: « v e v v et et te vt v eenemannns 4
3013 BLADE - scraper (36" Units). . . .. ... .... P 1
3013-A BLADE - scraper (48" Units). . . .. Ce e e et et e e 1
"BOLT - 1/4x5/8 Rd. Hd. 8q. NeCK -« =« v v s s v v v nnns SEITIPIPIPN 7
NUT - 10K, 1/4 N.C. HEK =« + v o v v vt et mne e oneaeennenns 9
BELT - AUZEr dTiVE - « - = - ¢ &t s v e s v st m e m e o sas o nnns 1
"BOLT - 1/4X 1/2 N.C.HEX.e v onvinnnnn. P I .1
- WASHER - plain 1/4" . . . .. .... LR T T 3
3903 WASHER - concave tooth - -« c v v vt vsmneeceennn,, - -5
3015 SPACER - auger (36" Units)- T 1
WASHER - plain (48" Units)..... B 2
5098 CABLE - 56"- « o v v v vt bt e 0 n v ovie ws e e e e e e 1
FITTING, luhrlcatmn ..... e e e e f e e e e 3
4957 3 1 1
4742 TUBE -cable . . . ... it e s e memmemmaenn IR 1
. 3955 EYEBOLT..:...... e e e e e e 1
3052 DEFLECTOR -~ chute. . ... .. e e g e e e m e et e e 1
3035 PULLEY ~drive. . « - v oo i vt innnn. TN e e e e 1
SCREW - get. .. ...t i it i e e en T e e e e e e e . 2
‘T BOLT - 1/4x3/4N.C.Hex .......... e 2
4832 HOUSING - jackshaft (36" Units) e et et Al
5086 . HOUSING - jackshaft (48" Units) . .. ... ... .. ... ... e e 1
.BOLT - 5/16 x' 3/8 Rd. Hd. Sq. Neck ............... e 6
3014 AUGER - (36" Units)e . o v oo v /e e PP e e V1
3014-A " AUGER - (48" Unit8). « 2 v v v v v v v et v s e naananennaas R |
‘ BOLT - 1/2 x 1-1/4 N.C. HEXe e s e eeevieeneennn e annns 1
, WASHER - 1/2 Shakeproof . . .. ... . e e e e, 1
3025 ~ PLATE - auger shaft (48" Units). . ... feea e e 1
s NUT - lock, 3/8 N.C.Hex +« v v veu .o A a1
. : WASHER = plain, 3/8 « - o v v v ine e nrcnnnaneaenesannnn 1.
4772 WASHER - SpTing. + v e v o v v it v e s m e time e nmmnneaaen 1
4730 HOUSING - auger (36" Units) . ... ........ ... ... ...0... 1
5076 % HOUSING - auger (4B" Units) v .o v v oo vo v oo eeeae e ann. -1

November, 1966




R R o B - — . : |
J‘ ’
’ % ’
{
F. .
. i ii . T ' \ I
. i T , ) . i ' v “‘ ‘ ) N , ) . 5‘ N , i )
4 " . o o JI ! i ' . ' ‘5
., MODEL C36_S. CT36S, C48S, AND CT48S SNOW . THRDWER
- . . 13 i B ) ’ v
CASE MODEL 130, 180 AND COLT MODEL DELUXE, SUPER, SUPER ‘H
AND RANCHER COMPACT TRACTORS S
& ' |
AUGER ASSEMBLY (CONTD.) S j
REF. PART NO. HABAN NO. . DESCRIPTION b , ;‘REQ'D
40 C 11070 3045 SHOE - SKid - « <« e v vt vm v tmeeanennnn S ol2
41  25- 105  OUNUT - 5/16 NoC. HEX o v v ot e v e omeeemeeennns Y
42 C 11518 (GM9417098 WASHER - Spécial « « .o voovn.. e e .. UAR - o
43 C. 11084 3042 PULLEY - idler. ...... R
44 13- 512 . . BOLT ~ 5/16 X 3/4 N.C. HEX: « « v v v e ce i vevaenn '« -UAR =‘
45  131- 307 NUT -.1lock, 5/18 N.C. HeX .+ + 2 v v vt eannn i “ JUAR o
46 © C 11078 4801 " . SPROCKET AND JACKSHAFT (36" Units) e « o+ v oot v vueeu.. .l
46 C 11443 5088 SPROCKET AND JACKSHAFT (48'°Units). .. .... Cee e 1
© 47 126~ 16 Key KEY -Woodruff#9 . . ... ............. Yee . e e 1
48 C° 11080 3034 BUSHING. -t oottt i i tr s bt e e e een . l2
49 C 11082 4743 BRACKET - cluteh ... ... e et 1
e 50 195- 26 WASHER - plain, 7/16.......... e e e M e e e 4
51° 25- 148 © O NUT-jam, 1/2N.C.HEX+ v v v e ev s emaennn. e ....5
' 52 C 11087 . 3247 HOOK - spring. .. .. s e e, 1
53 C 11088 4798 SPRING - idler. . ... .. e A, |
54 C 11081 4785 BRACKET -idler............ et e e e 1
55  25- 148 o NUT -1/2N.C.Hex ........ e e, et 5
. 56 92- 8 LOCKWASHER - 1/2 .0« ottt ne e eieee e aeaann. I 1
» 57 95~ 8 L WASHER - plain, 1/2- « « v v it e e e e e st ey o e e e e wiael
56 13- 824 | BOLT - 1/2 % 1-1/2 N.C. HEX - - - - <« . . . . VoL 1
. _'\) , )
x\ . =
|
| i mF
il f
i
! ‘ @
. i
B -_Mﬂ e
e --Printed in U.S. A, . - e ) o November, 1966




w. ) ‘f‘
7

-

MODEL D36§. SB36.. D48S, AND SB48 SNOW. THROWER
CASE MODEL -120.150.190 AND COLT MODEL 2110, 2310 2610, AND
2712 . COMPACT TRACTORS .

- ) AUGER ASSEMBL. Y ) ‘
REF. PART NO, HABAN NO. . / DESCRIPTION - < REQ'D
1 C 11060, 3022 : " SHAFT - fauger(SG“Umts)---------------------a----’-l
1 .C 11438 3022-A SHAFT - auger (48" Units) - - -+« v ve e v v vttt RIS |
2. C 11061 3026 . SPROCKET - Qrive - =+ + ++ « v vt vnnrnnensaananennnnn,, 1
< 3 - CHAIN - drive, 76 links of #40 roller chain, use .
B 12470 ' CHAIN - roller SOLNKS #40 + v v v v v v s vt i a e 1
B 12471 ’ CHAIN - roller 20 inks #40 - - v v e e a e 1
"B 12473 " CHAIN - roller B links #407 -+ - - oo vl 1
4 B 12501 . LINK - connectmg- e e e e et et e e e e e e UAR
"B 12503. LINK - roller- « = - - R R e e e e e - . -UAR
.. B 12502 ) LINK - offset- « « s+ ... T RIS, ... - .UAR
5 C ® 11065 3027 SPACER - sprocket to auger- - - - - - ... 0L I I T R 4
6 C 11066 3036 ,GUARD B 1 = T ¢ T T 2
7 92~ 5 : JLOCKWASHER-5/16--:-----f ....... S e 19
8 13- 510 / BOLT - 5/16 x 5/8 N.C. HeX« - =+ + » + - =« R T 9
9 L 11087, 3021 / BEARING - GUZET + -+ - « v v« o it v i v ie e e ne e, AP 2.
16 187- 992 R / SCREW - sheet metal, 1/4 X 1/2 « v v v vl v i nnnnn s anl. 4
11 95- 22 ’;' WASHER - =) B ¢ 2
12 13- 532 -] BOLT = 5/18 X 2 N.C. HeX « « v v ettt v mmmtee i e e e 4
13 € 110M1 3013 BLADE - scraper (36" Units) - « « « « « v v v e e i s v nenn. |
13 C 11440 3013-A BLADE - scraper (48" Units) + -~ v v cmmne i, 01
14 -11- 410 : _BOLT - 1/4x 5/8 Rd. Hd. 8q. Neck + « « « + - . e e te e a W
15 131- 350 TNUT - 10ck, 1/4 NoC. HEK- « « v v v v e tan s e eeemeen. 9°
16 C 111168 ' BELT - auger drive: + v o v v v v e e e s e m et e e e e e e e 3.1
ST 13- . 48 BOLT - 1/4 X 1/2 N.C, HeX- « « v v v v v s e el
© 18 195- 521 WASHER - plain 1/4 - - - . .. IS S / ........ 3
19  C 11083 3903 . . WASHER - concavetooth - -« -+ ... ..o v a .. Fe e W5
' 20- C 11069 3916 SPACER - auger (36" Units) - « + 0« v oo vvnnnn.. . Sl
20 96- 16 - WASHER - plain, 1" {487 Unit8)« « » + v e v v 0 v v v v s e e e ean . 2
21 C 11442 5098 - CABLE = BB+« t v v v e vt e s s it e e e e e e e e e e, 1
22 219-° 6 FITTING - 1Ubrication « « « «+ » v v v e v v m vt e it vs s o aa ey 3
23 C 11075 - 4957 . CHUTE - -« -+ - =« .. S e e e e m e e, 1
24 C 11073 4742 TUBE - cabler + « =« « » « « e e e e e e 1
25 C 11074 3955 EYEBOLT -+ -+« - - R T T e 1
.26 C 11076 3052 - DEFLECTOR - chute: - « + «+ « -« o - .. e e 1
27 . C 1108% 3035 PULLEY -drive- - + -« - - -+ o oo oo e e i
28 85- . 5§ - o r " SBCREW -get + r ¢ s s v vz e e e e e e e e e e e e e e -2
29 13- 412 : BOLT - 1/4 x 3/4 K.C. A 2
30 C 11079 4832 HQUSING - jackshaft (36' Units) - - - . - -~ B I T 1
30 C 11444 5086 HOUSING - jackshaft (48" Units) « - = - -« -« v v v v i v vt wr o n s .1
31 11- 512 BOLT - 5/16 x 3/8 Rd. Hd, Sq. Neck = « v+ v v v anrenronnn. 6
32 C 11068 3014 AUGER - (36" Units) - « - - e v oven v 1
.32 C 11439 3014-A AUGER - 48" Units) - - - -+ - ... T .1
33 13- 820 . BOLT - 1/2x1-1/4, N.C. Hex: - - - - - - . [P R .1
. 34 193- 32 - WASHER: - shakeproof, 1/2 - - ... ... e e 1
- 35 C 11448 3025 * PLATE - auger shaft (48" Unitg) . - « « - - v v oo v i i i i oo 1
36 131- 508 NUT - lock, 3/8 N.C.Hex <% -..v.vuinvnnn. N Cee e 1
37 192- 22 . WASHER - plam 3/3 ............ PR, e e e e e e 1
.38 C 11062 4772 WASHER - spring . - - - - - e e e R I I . -1
39 - C 11072 4730 HOUSING - auger (38" Units) « . .o v oo s nnn.. IR 1
39 C 11441 5076 . HOUSING - auger (48" Units) -« ivvvvrnvuinnns ... 1
40" C 11070 3045 © BHOE - SKide + ¢ - v oo e et e EEERE 2
Printed in U. 8. A, - November, 1966




- - — - E-«

- LS

B

REF. PART NO. HABAN NO,,

Printed in U, 5, A,

" MODEL D36S, SB36. D48S, AND SB48 SNOW THROWER

g

CA:‘E-‘»E‘ MODEL" ]29. 150, 190 AND C,dLT MODEL 2110, 2310, 2510, AND
2712 COMPACT TRACTORS | |
AUGER ASSEMBLY (CONTD.)

. DESCRIPTION - REQ'D . -
41 25- 105 . NUT =5/16 N.C.HEX « v vt v oeee e oeeen. Lo .. LB
42 € 11518 GMO417098  WASHER -.special -« « s v v v vm e ue s Lo UAR
"43  C- -11084 3042 "= PULLEY - ddler-........... S L 1
44 13- 512 BOLT - 5/16 x3/4 HeX « « v v v v v v v e e e n . et e UAR
45  131- 307 : . - NUT-lock, 5/16 N.C. Hex* - - - v« v v vn .. e e UAR
46 C 11078 4801 SPROCKET AND. JACKSHAFT - (36" Units). « v« o2 v vvuue.. ., 1 o
46 C 11443 5088 SPROCKET AND JACKSHAFT = (48" Units). » o o v v v v v v v on.. 1 ‘
47  126- 16 _ KEY - Woodruff, #9. - + v+ v v v v n .ot e e 1 ¢
48 C 11080 ‘3034 BUSHING: + « « . . . . I e e e 2
©50 195- 26 ¢ 7 .. ¢ WASHER-plain7/16 - ... . oo, e e e e e e 4
51 25- 148 . - NUT-- jam, 1/2 NC. HeX+ v v v vt v ie e et eeor e e 5
52 C 11087 3247 HOOK - spring . - « » v v v v ot o i i v n L. .. e 1.
53 C 11088 4798 SPRING -dler. - « s« v v v v en e at s an o, W e . 1
84 . C 11517 5131 , ANCHOR -'idler spring . - .. .... e e e e e e e m e e e 1
55  25-., 148 © 7 NUT=-1/2"N.C.HEX «vvvvenlnnnnn. .. PP ..5
56  92- 8 ) LOCKWASHER - 1/2. . oo e i i v i e i R |
57 95- 8 WASHER - plain 1/2 ... .. oo oo e 1
58 13- 824 . BOLT - 1/2x1-1/2N.C.Hex. .. .. ... .... e 1. oot
~ 5
\
.
- L
-
- -
J//
/,/’
,/ .
/‘/—

November, 1966




* ‘ N : o ) : ! . ) i

< ' o ' SR : ‘ ‘ 1.
MODEL C36S, CT36S, C48S, AND CT48S SNOW THROWER -
CASE ‘MODEL 130, 180 AND COLT MOD!JEL DELUXE, SUPER, SUPER H

AND RANCHER coMP_Ac‘:'r TRACTORS

. MOUNTING ASSEMBLY
REF. PART NO. HABAN NO. DESCRIPTION REQ'D
1 11-° 616 BOLT - 3/8x 1 Rd. Hd. Sq. NecK - « « v« v v e v ve cee e meenens 4
2 92-+ 6 LOCKWASHER -~ 3/8 . .. ... e g e .. .18
3 25- 106 NUT-3/8N.C.HeX. .o« o v cviinnn . EL e 14
4 13- 820 BOLT - 3/8x1-1/4 N.C. Hex . . ... ...... s e 7
5 C 11089 370 TRUNNION. . o0 f ittt it e et ettt ettt e e . 9
6 13- 515 C BOLT-3/8x1NC.HEX . .. ...t ieininnnnn.. e 10
7, 195-- 24 - WASHER - plain 3/8 . . ...... e e e S -
8 7 C 11098 3274-A ARM -guide. . .. ............. e S Y S
.9 € 11855 5167 BRACKET - liftpivot . ... .. .. ... ..... 0 ..... el 2
10 25- 105 NUT -5/16 N.C.Hex. ... ... ... ..uuurrenivuinnnnns 2
11 C 11063 5072 RETAINER -bett .............. e e e e 1
12, C 11091 5126 STUD - belt retajner . .......,...,. et e e e |
13 C 11094 3852 CRANK - lift . ......... e e e 1
14 195~ 22 WASHER ~plain 3/8 . . .. .. .. ) e e S|
15 C 11095 4795 Y GUIDE - Crank ... ..ottt e e L1
16 C 11096 3848 SPRING - lift . ....... e e e i 1.
17 C 11097 5056 ° CANCHOR - SPring « « « ce v v ve v on.s [ 1
18 C 11093 4748 LIFT ASSEMBLY. . . . ..... e e 1
18 ¢ 11516 4792 BRACE=- arm .. ... B e e e e e e 1
20 131- 508 ° _ . NUT -lock 3/B N.C. HEX « -+ ¢« ot i et ettt iimn e eene e 3
217 C' 14082 5055 . BRACKET - hanger mounting (180, Super "H" and '
. L Rancher 48" units) . - - . - . .. . 1.
22 13- 840 . .- BOLT=~1/2x2-1/2N.C.Hex . ........... e 2
23 - 25- 148 S NUT =Jam 1/2 Nt ot e e it e e e et e e e e, 2
24 ¢ 11100, . 4796 . ARM - SEACKTO0. v % v v ov me e e e e S |
25 ¢ 1rlol 444 ROD - chute control o« « v v v v n v vmeenensnns e 1
26 C- 11445 GM9420165 NUT - 5/16Stamped « - - « v v v v v v e v me e e vieseme I
27 .C° 11090° 3068 0= R T 1
28 C 11298 4838 . GROMMET = TO. « v v v e v ettt et et et e et e e e e a s 1
29 ¢ 11103 4180 TUBE - Lift- . ... .. e e e e .1
30 C 11299 3980 . PIN-cleviZ . - v o i v i e v e e e e e, 4
31 C 10898 ) PIN-safety . . .......... e e P e .. 4
32 C 11105 5062 - BAR - SUPDOTE -« v it s it i e i e e e e 2
33 17- 612 BOLT - 5q. Hd. 3/8X3/4N.Cov v v o v i e it e n
3¢ C 11110 - 4523 COLLAR - lift rod. . - . - - - e ettt |
35 C 11104 ° 4161 ROD - Iifte - o o v e e e e e e 1
36 C 10883 PIN - safety . R e et e e e e e 1.
.37 C 11111 3398 PIN - ClEVIS « » + = « o e et ee e mme e ee e e e 1
- 38 13- 812 BOLT - 1/2x3/4 N.C. Hex (48" Units) « - -+ « v v v v v v e v e 2
39 g2- 8 LOCKWASHER - 1/2 (48" Units). . .+ .+ - v v vt i it i i e 2
40  95- 8 WASHER - plain 1/2 (48" Units). . -« v v v v v v v e em e ce s n 2
41 C 11447 BRACKET - stap (48" Unitd) - « « « « o v v vt ee i e e e et o 1
42 C 11102 5057 BRACKET - hanger mig. {130, deluxe & super 36" units . ... .. 1
Printed'in U. 8. A. .. T ' ) . January, 1968,




%
N

———— e 4

I

1
{
i
!
t
1
f
L,

o=

%,

R

'MODEL D36s, SB36., D48S, AND 'SB48 SNOW THROWER

o

Cr

13

CASE MODEL 120, 150, 190 AND COLT MODEL 2.11'0. 2310, 2510, AND

V. B
- 2712 COMPACT TRACTORS ' -
MOUNTING ASSEMBLY ;
REF. PART NO. - HABAN NO, DESCRIPTION REQ'D
1 11- 616 : BOLT - 3/8 x 1 Rd. Hd. Sq. Neck . . . ... ..o\ vvsssnnn. .. 4
2 92- 6 LOCKWASHER - 3/8 . ... ... .......... e e 13
3 '25- 108 NUT - 3/8 N.C. Hex , . ..., ..., PSP 13°
4 13- g20 BOLT - 3/8 x 1-1/4 N.C, Hex , .. ... e e e e 7
5 131- 508 ., NUT - Lock 3/8 N.C. Hex . ., .. .. e .5
6. C 11099 3700 TRUNNION . . .., . ... e PSP e 9
7 C 11098 3274-A ARM -guide . ... ... ... .. ... i ... n i L4
8 13- 616 . BOLT -~ 3/8X1NC.HEX «n oty mnnen s e 5
9 C 11094 3852 ©“CRANK - Ift. . ..........0.. .. 0ulennnn.. e e, 1
100 195- 22 _ WASHER - plain 3/8. .. ........ e e e 1
11 C_ 11085 4795 GUIDE -crank. . .. ......,........ P 1
12 C 11096 ~ 3849 SPRING ~ 1ift. . . ... i e 1
13 C 11097 5056 ANCHOR - SPIilg. « v vrve v v ve e v e e R 1
14 C. 11516 4792 = o D s |
15 C 11093 - 4748 LIFT ASSEMBLY . . .o ittt e e et e it e e e e e e e, 1.
16 C 11100 ' 4796 7 ARM -stackrod .............. N |
17 C 11101 4744 : ROD - stack control . . . . oo v vttt e e D P |
18 C 11445 GM94201656 NUT - stamped 5/16. 7 ... . ... e e e 1
19 C  11090. 3068 KNOB - rod. . . ... .. e R 1
20 C_ 11298 ° 4338 GROMMET - rod . e+ vv v v v v i, . e e R |
21 C 11103 4180 —TUBE - lift........ R e e e PR
22 C " 14082 5055 - BRACKET - hanger mtg. (190, 2510 & 2712 - 48" units. . . « . . . . 1
23 . 25- 148 - . : 4 T 2
24 13- 840 - -BOLT-1/2x2-1/2N.C.Hex -« vuvnnn.. e .2
25 C "10898 . PIN - safety ....... e e e e e e e e 4
26 C 11299 3980 PIN-clevis . .- .. ...... e et e e e e e e e e 2
27 C 12814 5132 SUPPORT ~ wishbone . - « v o o v vt ittt e e e e s 1
28 C 11447 - BRACKET - stop (48" Units) .- . . . e e 1
29  95- 8 ) WASHER - plain 1/2 (48" Pnits) . . 7. v o vttt e e e . 2
30 92~ 8 - LOCKWASHER - 1/2 ... ... .. ... e e -2
31 13- 812 “  BOLT - 1/2 x3/4 (48" Units). . . .. ..... e e 2
32 13- . 820 X BOLT - 1/2x1-1/4 . . . .. o e e e e ie e e, 2
33  25- 128 -~ INUT-1/2N.C.Hex.............. R 2
3¢ C ' 11111 3398 PIN-clevis . .:. . v iien. .. e LI |
35 . C 10883 PIN - safety ...%......... N e e 1
36 C 11059 5129 EXTENSION - liftlever . ............... e e 1
37 C 11104 4146 ASSEMBLY - liftrod . +.......... S e 1
38 C 11110 4523 » COLLAR - liftrod............. e S |
39 - 17- 612 BOLT -3/8x3/48q. Hd. - - ... ...... e e e e L1
40 C 11102 5057 BRACKET - hanger mtg. (130, 150, 2110 & 2310 - 36" ~1
' ‘ : o units) < .. oo ie..,

Printed in U. 8. A.

:
.‘%




Printed in U. S. A.

November, 1966

© )
, ' : - : 15
a MODEL C36S, CT36S, C48S, AND cT48S SNOW THROWER
CASE MODEL 130, 180 AND COLT MODEL DELUXE. SUPER, SUPER H ..
- *:AND RANCHER COMPACT TRACTORS
; .. : GEAR BOX MOUNTING
¥ » .
REF. PART NQ. HABAN NO. “ DESCRIPTION ‘ REQ'D
-1 C 11089 3065 ROD -clutch - - - v oot i e et e et i e e e e 1 -
2 - C 11090 3068 PR () N PRI 1
3 - C 1116% 50&3‘ . SUPPORT -clutchrod. - -« v vt vmu o EREECRP RPN -1
4 C 10883 - PIN-safety................ e e e e e e e e e 1
5 13- 512 Co BOLT - 5/16 X 3/4 N.C. HEX - - + v v o ot ot e iee e e cee e a 9
6 14- . 620 BOLT - 3/8X1-1/4 NNF HEX « -« + « v e v v e e ee i oe e u 2
7 92- - 6" LOCKWASHER = 3/8 - - « - ¢+t i it ettt s i e e e i i e 4
8 195- 24 - WASHER - plain 3/8 -« « « « v v v e v et e ee e v e n s e e 5
9. C 11107 ~ 5087 COVER - gearThDoX - - ¢« v« + o o v v e et e i a v i e vm s e e e . 1
10 C, 11114 3348 " BPACER =~ BEATDOK '« ¢+ v v v v v s et e e e 9
11 95- 5 . WASHER - plain 5/16 - = v+ v 0 v o it e e et e e i i e 1 .
12 92- 5 , LOCKWASHER - 5/18 « « « ¢ o v v 0 v e e e e e s i e e e e e 1
13 15-2 105. NUT - 5/16 N.C. Hex+ -« + »+ + - e e e 1
4 C 11117 4612 GEAR BOX - (Repairs see below): « + « e+ v v v v o i v in -1
15 €. 11356 . 5176, RETAINER - Belt - - - @ ene oo oot 1
lq O _4284-C8 KEY - square 3/16 x1.-- .- ... T e e h e E e m e e e e e e e e e 2
17 85~ 58 SCREW - set 5/16-18 x 1/4 Sq. Hd. Cup Point - - - - - e o 4
18 € 11092- 3252 L B N R | o T 2
18 C 11357 . SPACER - (48" URGES) « » - = - v v v v e me e et ee e ieene e e e 9
20 "C 11106 5063 BRACKET - gearhbox mounting « « « «« « <o vvuunoun e .. i
21 14- 614 g BOLT - 3/B.X T/BN.F.HeX + -+ v v vvn et ... ' 2 .
22 C 11124 3742 BELT - 51390 -« - o - ot s e e e e e e e e e e e i
237 C 11109 5071 STRAP - gearbOX tie « v - v v v v v i v it e e e e et et e 1
GEAR BOX COMPONENTS (FOR ALL MODELS)
o C 11117 4612- . GEARBOX « = - ¢ = s v vt v v s et e e e e e e e i
1 T 25683 B . SNAP RING - shaft - -« - - - e e e e e Be v e e 1.3
2 C 11119 4611 BEARING - shaft- « - - = « v o v v v i e i s e e e e e e e e e e e 4,
3 C 11225 4610 SNAP RING - bearing: « « s f v v e e e e 4
4 25 2p5 NUT - 5/13 WN.C,. Hex:  » « =+ ¢ v s a0 s v o v gt e e e e e .- 4
-5 '192- 19 LOCKWASHER - 5/16 = =+« -+ ¢ 0o oo e 4
6 - 195- 20 WASHER - plain 5/16 = -+« Pttt e e 8
7 NSs HOUSING - (Order C 11117 assembly
g C 11118 ag4n PILUG = 0il* - ¢« « = s« v s v ot v e a v st e s e st s s 2
. 9 C 11120 45686 SHAFT AND GEAR - ofitput 32T (Replace as a pair with
- i R C11121)----------~-' ........................ 1
, 10, C 11121 4587 SHAFT AND GEAR - input 22T {Replace as a pair with .
oL . . C11120) v m v mv v mmmme e e e e e e |
11 € 11122 4608 GASKET - housing-"« « « «oo - oo oo oo v o R 1
12 13- 528 BOLT - 5/16 X.1-1/4 N.C. HeX -+ -+ = v v o - s v eovun- . |
13 C 11123 4608 SPACER + -+ + » v e o v v v n e u e e e e 4
&




g.-.

-

v

MODEL D386s,

CASE MODEL

SB36. D4BS AND SB48B SNOW THROWER

17

120, 150, 190 AND COLT MODEL 2110, 2310, 2510 AND

2712 COME‘ACT TRACTORS:

'GEAR BOX MOUNTING }

REF. PART NO.. HABAN NO. DESCRIPTION . * REQ'D

1 - C 11107 -.50867 COVER - geatbox « - - » - - e e e e e e e i e 1

2 14-  §20 - BOLT - 3/8 x 1-1/4 N.F. . Hex - -+« + + v ... e ..

3 §2- 6 LOCKWASHER = 3/8 « it o v v e et it it e e e e e e P4

4 95- .6 WASHER - plain 3/8 . .. .. e e e e e e 4

- 5 ¢ 11114 3h48 SPACER - ZEATDOK « « = « « + v oo vinn e P 2
& § O  4284-C5 KEY - Square 3/16 x L+« o wv i viiiiie e .. 2
7 85- 58 SCREW - set 5/16 x 1/2 N C Sq. Hd. Cup Point - -+ ... ... e 4

8 C 11092 3252 PULLEY = 4" 0D s s o o v e e e e i e e e e 1

g9 14- 614 o BOLT - 3/8 x 7/8 N.F. 7 =5 < 2

' 10 ¢ 11106 5063 BRACKET - gearbox - - v+« L. .o ..., e C1
11" C 11514 213% BELT-3V40 .. ......... e e e e e e e e e e e e e e e e 1

12 13- 512 BOLT - 5/16 x 3/4 N.C. HEX « v v v v e v eeaee . coe1

13 . 92- 5 LOCKWASHER ~ 5/16 - -+ . ... e T 1

14' 95- 5 . WASHER - plain 5/16. .+ - .. e e e e e e e e e e e e e e e S |

5 C 11117 4812 GEARBOX (Repairs see page EB) e i

16 C 11108 5071 STRAP - geatbox tie « » « « =« v v - . e e e e e e e e e e e 1

17 C 11515 5138 PULLEY - 4" 0D 3V . . . e e e e e e R 1

. ¥ .
” \
I
s \' I

Printed 1in U. 8. A.

November, 1966




' . . : - -

NUMERICAL INDEX " NUMERICAL INDEX

PART = PAGE REF.  PART PAGE REF.  PART PAGE REF. © PART

. . \ PAGE REF. PART ' PAGE REF. PART PAGE REF.
NO. NO. NO.  NO. NO. NO. - NO. NO. NO. NO. © NO. NO.  NO. NO. NO. -NO. NO. NO.
B 12470 3 3 C 11083 3 19 c 11117 © 15 14 : 13-, 48 3 17 g2- 8 17 3 .
B 12470 o 3 C 11083 7 19 | ¢ 11117 17 15 13- 48 7 17 92- 8 5 58
B 12471 3 3 C 11084 5 43 C 11118 15 8 13- 412 3 29 92- 8 9 56
B 12471 7 3 C 11084 9 43 ‘| . Cc 11119 15 2 13- 412 7 29 92- B 11 39
B 12473 3 3 C 11085 3 27 C 11120 .15 9 . 13- 7 510 3 8 99- 8 13 30 ;
B 12473 -7 3 C 11085 7 27 ¢ 11121y - 15 10 - 13- 510 7 8 95- 5 15 11
B 12501 3 4 C 11087 5 . 52 Cc 11122 15 11 13- 512 5 44 §5- 5 17 14 i
B 12501 7 4 C 11087 9 52 c 11123, 15 13 13- 512 : 9 44 95- . B 17 4
B 12502 3 4 C 11088 15 53 Cc 11124 © 15+ 22 13- 512 15 5 96~ 8 B 57 -
B 12562 7 4 C 11088 9 53 c _-11225 15 3 . - 13- 512 17 12 95- 8 9 57
B 12503 ° 3 4 C 11089 15 1 C 11298 11 28 : ' 13- 515 11 6 95- 8 11 .40
B 12503 7 4 C 11090 11 21 T C 11288 13 20 . 13- 528 15 12 95- 8 13 29 .
“C 10883 \ 11 36 C 11080 13 19 C 11289 o1 30 : 13- 532 - 3 12 95- 16 3 20
C 10883 : 13 35. C 11090 . 15 2 ¢ 11299 13 26 , 13- 532 7 12 95- 22 3 11
C 10883 15 4 C 11091 | 11 12 C 11335 11 - g - 13- ' 616 13 8 95- 22 i 11
C- 10898 - 11 31 ¢ 110092 15 18 C. 11856 15 15 : ‘ 13- 620 11 - 4 96- .16 7 .20
C 10898 , 13 25 C. 11092 AT 8 ¢ 11357 15 19 13- 620 . 13 4 126- .18 5 47
C 11059 13 36 . C 11093 "11 i8 C 11438 3 1 13- 812 ) 11 - 38 126- 18 9 47 -
C 11060 3 "1 C 11093 13 15 C 11438 71 13- 812 ; 11 - 38 131~ 307 5° .45
C 11080 T 1 C 11094 I 13 C 11439 3 32 , 13- - 812 13 31 131- 3qg7 9 45
C ' 11081 3 2 C 11094 13 91 C 11439 7 32 13- .820 3 33 '131- 350 3 15
C 11061 7 2 c 11095 - 11 15 C 11440 3 13 ~ 13- 820 7 33 131- 350 7 15
. C 11062 3 38 C 11095 13 11 C 11440 7 13 . ‘18- 820 13 32 131~ 508 .8 36
. C 11062 7 38 C 11096 11 16 C 11441 3 39 13- 824 5 58 131- 508 7 36
- C 11063 ~ _ 11 11 C 11096 i3 12 C © 11441 7 39 13- 824 9 58 131- 508 11 20 .
‘C 110865 3 5 C 11097 11 . 117 C 11442 3 21 ) 13- 840 11 22 131- 508 13 5
C. 11065 - 7 5 C 11097 13 13 C 11442 7 21 - 13- -840 ' 13 7 24 187- 992 3 10 -
C- 11066 3 6 . C 11098 11 8 C 11443 5 46 . 14- 614 15, 21 187- 992 7 10
C 11066 7 6 C 11098 13 7 C 11443 9 46 . 14— 614 17 9 192- 19 15 - 5
C 11067 3 9 C. 11099 11 b C 11444 3 30 ‘ . 14- 820 15 6 192- 22 3 37
C 11067 7 -9 C 11099 13 6 C . 11444 | 30 14- 820 : 17 2 C192- 22 7 37
C 11068 3 32 c 11100 11 " 24 C 11448 3 35 . 15- 105~ 15 13 193- 32 3., 34 . .
C 11068 CT 32 C 11100 13. 186 C 11445 11 26 : 17- 812 . 11 33 193- 32 © 34 ’ ‘
C 11069 . 3 20 Cc 11100 1w, 25 C . 11445 13 18 o 17- 612 ' 13 39 .195- 20 15 6 ' _
C 11069 7 20. c 11101 -13 0 17 C 11446 7 35 - 25- 105 5 41 195- 22 11 - 14 . ’
C- 11070 5 40 C 11102 11 21 C 11447 11 41 - . 95~ 105 9 41 165- 22 13 10
c 11070 T . 40 C 11102 "13 22 C 114417 13 28 5. 105 1110 195- 24 11 7
C 11071 3 13 C 11103 . 11 29 C 11513 13 27 25— 106 SRR | 3 195- 24 % 15 8
. c 11071. 7 13 Cc 11103 ° 13 21 £ 11514 17 11 25- 106 13 3 195- 26, 5 . 50
C 11072 3. 39 C 11104 11 35 c 11515 . 17 17 25- 128 13 33 195- 26 g .50
G- 11072 7 39 ¢ 11104 13 37 C 11518 11 19 25- 148 ‘ 5 51 T 195- 521 - 3 18
o C 11073 3 24 C 11105 11 - 32 C 11516 13 14 . 25- 148 T 5 55 195- 521 7 18
C 11073 7 24 C 11108 15 20 C . 11517 9 54 25- 148 9 5t 219- 6 3 22
C 11074 3 25 C 11106 17 10 C. 11518 5 42 . 25 148 9 55 219 6 7 22
C 11074 T 25 c 11107, 15 9 C 11518 9. 42 25- 148 11 23
C 11075 3 23 Cc 11107 17 1 Ks) 4284-C8 "15 18 25- 148 ' 13 23
C 11075 7 23 C 11108 15 3 O  4284-CS 17 6 : 25- 205 15 4
C 11076 3 26 C, 11109 15 23, T 25683 15 1 85- 58 3 28
C 11076 7 26 C 11109 17 16 NSS 15 7 85- 58 7 28
. C 11078 5 46 C 11110 11 4 | ' 85- 58 ) 15 17
" C 11078 g 48 c 11110 13 38 HARDWARE CODE NUMBERS . 85- 58 17 7
C 11079 3 30 C 11111 11 37 : ' . C92- 5 3 7
C 11079 3 30 ¢ 11111 13 34 11+ 410 3 14 . 92- 5 7 7
C 11079 7 30 c 11114 15 ¢ 10 11- 410 7 .14 ' 92- R 15 12
C 11080 5 48 C 11114 17 5 11- 512 3 3 92- - 5 17 13
C 11080 9 48 C 11116 3 16 | 11- 512 -1 31 92- 8 11 o
C 11081 5. 54" |- C 11116 7 16 11- 616 - 11 1 92- 6 13 2
C 11082 5] 49 C 11117 15 11- 616 13 1 N 99.. & 15 7




KA . ‘ " . .
' E36 SNOW THROWER L . .

- FOR MODEL 155 AND 195 B | -

) | | GARDEN TRACTORS : o :

| A | ' Parts Catalog No. 991 o > ,

. : C ermshop oot R - N, ¢ - " ALPHABETICAL INDEX

L L ‘ R o PAGE GRID
» ) - . ‘ Auger Assemily . ... ... . ..‘_ o 5 c4
. AU oo ‘ : Chute......_.......... R 5 C4
S : Deflector . . ..........5. . 5 C4
- - : ' Drive Assembly .. ..., ... .. 7 cé’
. : ’ ’ Drive Shaft ....... ...... .. 9 C8
. : _ e . © GearBox ....... L a c8
. . - \ Housing . ....... ........... 5 c4
. ., SNOW THROWER . ) Lift Assembly ........... 7 C6

SERIAL NUMBER ‘ ' x '

NOTE: .See grid A2 for - .
. €365, C48S, D36S, D48S,
.8 CT365, CT48S, SB36 and SB48 .
. Haban Snowthrowers
L . NOTE: See grid D2 for - '
. - ' C36, C36R Lambert Snowthrowers
| : Coc, ¥ ' o '
| .
DESIGNATION . . | TRACTOR APPLICATION .
155 195 ‘
| - (MODELE36S X X -
b ' '
b * " ‘
When Lisi.ng this c:.lt:.llu.g_._ l:lUtil'.‘:l'.‘ the refercice Lc=.sa=_lfi;«l11 S . L . } ' \:
numbers of various compuonents noted here and listed- in : .

the."description” copy. By referring tu correct serial num-
bers, proper parts adentification will be assured. . '




MODEL E 36S SNOW THROWER ‘ 5
AUGER ASSEMBLY
: . 155 AND 195 COMPACT TRACTORS
" REF. PART NO. ' DESCRIPTION REQ'D
1 C 11703 ) ' HOUSING - AUZEL = = * = = =+ " s = s sty ENCRCICN Lo e e s b s oe s 1
A C 11759 AUGER- = =+ ==« == 22222 eassoenneson e e e RS |
3 C 11738 BEARING - auger- -+ -+« ** > A R -2
4 C 11760 SHAFT - QUEEE = - ==+ == s meme st ae ettt eacananaenn i
5 - 111- 302 BOLT - 3/8" x 3/4" N.C. Rd. Hd. 5q. Neck*+ -+ -~ - - e e e 1.
6 192- 21 . LOCKWASHER - 3/B" - v« v s s v en v r i a e e hee 3
7 129- 103 CNUT - NC.HEX+ * esssvremsnnsannn DT pee T8
; B C 12214  WHEEL-guide - - - = = - s« cmemrseuontuecnnnnnsensss 9
8§ C 11728 BUSHING ~ guide wheel- =+« sr v, e e 2
i 10 12- 628 BOLT - 3/8" x 1-3/4" Rd. Hd. Sq. Néck - =+ ==+ v v vevonn.on 2
F: 11 131- 6 NUT - lock, 3/8" 1 S 3
12 195- 524 WASHER - 3/8" Plain~ - - - - - - B T I R 2
v i 13 C 12215 BUSHING -nylon « » » + === =r === e e e e e e 2
14 C 117395 ARM - mounting- « -+ #r s s s st e o e i i e e e 2
15 115~ 505 BOLT - 5/8"x 1-1/2" N.C. HeX « » v v« = v et et it ine e a s 4
16 92- 10  WASHER - §5/8"SAE Lock- - ==+ v v s ot ennennconene o 4
17 129-. 107‘ NUT - 5/8” N.C. Hex - R I L T I IR 4 .
18 C 12692 PIN « Clevis = ==+« vt v s s s o st e e et nsnnnanan e e e e 2
19 C - 10BY8 PIN - safety « - = cca v e o iii iy -2
20 C 11741 ROLLER -chute - = -+ - « « = = = = v v v . e e e e e e e e e e 4 .
21 C 11742 BUSHING -~ roller: « - - - < e st e e s v et i san e 4.
22 111- 109 . ~ BOLT - 1/4"x 1-1/4" Rd, Hd. Sq Neck NG, -+ + - - - -~ e e 4
23  .195- 518 WABHER -~ 1/4" Plain s » + - s+ v+« v o o0 o - - R LRI I 7
24 131- 2 NUT - lock 1/4" N.C, ==+ + >+ n - - '. T T I LI 6
25 C 11753 CHUTE - disgharge + -« + v+ I T T 1
28 C 11766 DEFIECTOR: -+ =+ v v s e s e mmsan IR R LI 1
27 132- 321 - PIN-cotter, 3/32"x 1" - --- -t el e ]
28  115- 1 BOLT - 1/4" % 1/2" N,.C. Hex - »- -+ -~ IR IR R 2
29  115- 205 BOLT -3/8"x 1-1/4" N.C. Hex - -+ +» -+ + =« -+ R R 1
30 195- 104 WASHER - 3/8" Plain- - - - - -~ I R R R e 2
31 C 11750 LOCK - deflector s« == <+« e v e e v enueon R L L 1
32 47- 24 RIVET - flat hd. 1/8" X 1/4" Lg.v c v r s s s v v v e v oo onnnn 1
b 33 C 12064 BRACKET - confrolrod -+ - vt vrrereme o]
34 111- 382 BOLT - 3/8" x 1" Rd. Hd. Sq. Neck N.C. - .. .- . A I 2
. 15 131- 352 NUT - loek, 3/8" N.C.ove v v v v v v ov vt oo e, TR
. 36 195- 525 "WASHER -~ 3/8" Plafn s =« « + c s v v v v v o mm s vcmnn e |
;37 C 12053 ROD - chute control = = =« =« - = c o v o e o m v mca s i e s e 1
- a8 195- 530 . WASHER _‘1/2H Plain =« » o5 v s v v 0 o v s s s s a e s e v s e e e e 1
: 39 132- 320 PIN - cotter 3/32" x 3/4" -« v+ v v it e 1
40 C 12054 . LINK - chute control, front + -+ -« - v v v v e v e v v v i v e an o 1
41 C 12055 LINK - chute control, rear- - - - - =+ - -+~ rcvrr v ien e e 1
49 C 12063 . SPRING - control I‘Od .............................. 1
43 13B- 138 PIN -roll, 1/4" x 1=1/2" v+ s e v v v v e vt I IR 1
44 A 23885 KNOB - control rod « - - -+« - - - I L I I A A R 1
45 ©C 12068 - GUIDE - chain: -« v+ s «u SRR ' 1
Printed in U.5.A. . ' . ) October, 1966 \ o
. 0 " } B
\
v




e

Printed in U, 8. A,

B

MODEL E 365 SNOW THROWER
LIFT AND DRIVE ASSEMBLY
185 AND 195 COMPACT TRACTORS
REF. PART NO. . DESCRIPTION ’ REQ'D
1 C 11745 BRACKET - lift lever extension . « « v v v v v v v e v s eennnnnn.. 1
2 115~ 406 BOLT - 1/2" % 1-1/4" N.C. HeX + « o v v v e et e e et e nee o 3
3 92~ 8 LOCKWASHER - 1/2". . . . .o s e a s, e e e e e a e 3
4 129- 105 NUT - 1/2" NG HeX & vttt e e et et it e e et et e e ee e 3
3 C 12038 ) -1
6" C 12039 BRACKET - auger Lift . .. ... oot e et e e et e e ! 1
7 C 11789 BELT -drive . .. . ... i i i e et e e ee e e e e e 1
8 C 10425 PULLEY. . ¢ ot e e e e e e e e 1
9 c 1177 BRACKET - adjusting. . .. ................. e e 1
10 185- 530 WASHER - 1/2" Plam. et a e b e e e .. 2
11 C 10898 PIN - safety . . .o e e e e e, 2
=12 C 11751 SHAFT & BEARING ASSEMBLY ....................... 1
13 ) 111- 315 BOLT - 3/8"x 2-1/4" Rd. Hd Sqg. Neck N.C. - . ...t ivo. .. w2
14 192- 21 LOCKWASHER B 6 . .
.19 129- 103 NUT - 3/8 " N.C. HEX = % v v e e et e e e e e e e e e e in..B
18 C 12043 BRACKET = pulley support . . . .« v oo ivi e o, e 1
17 C 12045 SPACER. « « ¢ v vt iiiie it e i e R 2
18 115- 211 BOLT - 3/8" x 3-1/2" N.C. He% . - . .. ... e e e e e 1
18 111-- 3862 BOLT -.3/8"x ["Rd, Hd. Sq. Neek N.C. . ... ... .vv ... 4
20 C 10965 PLUG - Spring adjuUsting « « « v o v v vttt oo e v eee e s eesnens 1
21 C 10968 SPRING - liftassist.. ... .. ................ e e 1
22 C - 10987 BOLT - 3/8" x3"N.C.HeX o v o v ee e e oo ee e PRI 1
23 C 11767 SHAFT - drive (Repairs See Page 0) v v v v o oo o i v e v e e en e 1
24 C 11796 KEY - 3/168780. X 2-1/8" e« « v v e e e e e e e e e e e e 1
25  115- 205 BOLT -3/8" X 1-1/4" N:C. HEX - « - ot i i e et e e e meeaus 2
26 -126- 19 KEY - Woodruff #11 . . .o o e e e e e e e e e e e e e 2
27 C 11787 BPROCKET ~ drive & vt v i it i i s e e it et et e e e ea e 2
28 CHAIN - drive, 63 pitches, #41 roller cham USE ............ 1
| 3 - B17074 chaing
-1 -~ B17Q77 connector link
1 - B17078 offset link
1 - B17079 roller link
B 17074 CHAIN - 20 links of 41 roller chain . ... ... o v it v s v o n ., 3
B 17077 LINK - connecting #4l roller ehain . . . . .. 0o v v v i oo i ‘1
B 17079 LINK - roller #41 roller chain . . .. .. .0 vt e s e e e e ~ .1
29 B 17078 LINK - offset #41 roller chain ... ... ¢ ot o v il u e nmenen 1
-30 C 11847 FLANGETTE - 3/4"" shaft . . . ... e e e e e ek h s m iy e e 2
31 F 87326 BEARING - w/collar and setscrew . ... ................. L
32 111~ 202 BOLT ~ 5/16" x 3/4" Rd. Hd. 5¢. NecK N.C. + v v v v v v v et 3
33 92- 5 LOCKWASHER - 5/16% . . . . v i vt e e i e ae e e 3
34 129- 102 NUT-5/16"N.C.Hex ... votvnrvininnnan,. e e e, 3
35 84- 44 SCREW - set, 1/4"x 1/4" N. F ............ e e 1
36 C 11784 GEAR BOX ASSEMBLY {Repairs See Page 9) ...... e e 1
37 B3- 55 SCREW - set, 5/16" x 5/16" N.C. cuppoint- - « « - « =« « PRI i
38 195- 525 WASHER - 3/8" Plain v v v v et e i e e e e 2
39 131- 178 NUT -lock 3/8"N.C.HeX ov v v v eennnnannnnnns SRR -2

October, 1966




o o MODEL E-36S SNOW TH ROWER 9
' ' 185 AND 195 COMPACT TRACTORS
DRIVE SHAFT ASSEMBLY |

REF. PART NO. DESCRIPTION \ " REQ'D
C 11787 SH.AFT drive assembly® . . . . . . ... ..., s
1 C 12321 SHAFT - female half .. ...... e e e 1
2 C 12313 T "YOKE -end . ... ........ e et e 1

) 81~ 66 ' ) SETSCREW .. ...... ettt e e ceeeeal’
3 C 12318 . KIT - center cross assembly ---------- e s e 1
4 - C 12314, : YOKE ~slip.+ e ce i i ven v nn e, e me e .1
5 NSS PLUG-duste « e v v oo v e e . e e s s e e 1
6 218~ 17 FITTING - grease............ \J fr e 1
7 219- 40 FITTING -grease. . ... ....... e e ae e e 1
8 C 12322 ‘ SHAFET - male half. . ....... e e i e e et e e e e 1
9 ¢ 12318 YOKE -splined. . ............... e e e e e aeaa 1
10 C 12319 KIT - center cross assembly . ... .. e i 1
- 11 219~ 40 ~FITTING -~ grease. . ..... e e e S e e e e e 1
- 12 € 12313 ' YOKE - gearboxend............. e e e e atae 1
81- 66 . SETSCREW . ............... e 1
13 C . 12318 SEAL-grease ... ............... e Ce e e 1
14 C 12315 RETAINER - grease seal . ............. e S |

GEAR BOX ASSEMBLY

1 € 11850 HOUSING-gearbox---.-----‘--.-'-.--L-...‘ .......... 1
2 C 11851 HOUSING - input bearing - - « « « « = 20 ... e el
3 C 11852 HOUSING - output bearing - - - « o e v v v voun.. e R 1
4 C 11853 . SHAFT - input - - . . .. ... e e R A
5 C 11854 CSHAFT - output - - v v v v v e e s et e e e EREEE e a1
6 C 11855 PINION - input shaft . . .. ....... B A R e e e 1
7 C 11858 GEAR - output shaft - . ... ... ... ...... R 1
"8 B 12410 CUP - bearing « - -« v v« v« . . et 4
8 B 12411 CONE - bearing + « - - - -« - ... e e e e m e ke s e el
10 € 12079 OILSEAL ............. o e e e e e e 2
11. T =25683 - SNAPRING.......... e e e g e a2
12 221- 841 . PLUG - pipe1/4"NPT...'.._...T....: ....... e a2
13 131- 34 NUT - pinion shaft . .. ... ... 0o, .. S e e e 2
14 126- 16 KEY - Woodruff, 3/16" x 3/4", output shait. . .-. . . e 1
15  126- 9 KEY - Woodruff 1/8" x 1/2", input shaft . . . . ce i r e e 1
16 T 32754 GASKET - mput and output housing - -...... e R

17 ¢ 12077 SPACER - ~bearing + .« ... ... et rm e e e -
18  15- 412 BOLT - 1/4" X 3/4" N.C. HEX « v v v v cnnvu. e e e m e 8
19 221~ 51 BUSHING - reducer, 1/4" NPT to 1/8“- e e e teaael
20 C 12306 "VENT - pressure rehef ------------ R I T R
Printed in U,5.A, . ' ’ : . October, 1966




PART

NUMERICAL INDEX

PAGE REF. PART PAGE REF. PART . PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NQO. NO,
A 23885 5 44 C 12313 -~ g 12 195-. 525 T a8
B 12410 9 g . C 12314 9 4 185- 525 5 38
B, 12411 9 9 C 12315 9 14 195~ 530 5 38
B 17074 7. C 12316 9 . g 195- 530 7 10
" B 17077 7 C 12318 9 13 219~ 11 9 8
B 17078 7 29 C 12319 o 3. 219- 40 9 7
B 17079 7 ' C 12319 o 10 219- 40 ] i1
C 10425 7 8 C 12321 ] 1 221- B41 9 12 -
C 10898 5 19 C 12322 9 8 ‘221- 61 9 19
C 10898 i 11 . C 12892 5 18 .
C 10965 T 20 F 87326 7 .31
C 10966 7 21 T 25683 9 11
C ., 109867 7 22 T 32754 9 16 ' ,
T C 11703 8 1 ’ -
& 11729 5 9 HARDWARE CODE NUMBERS
C 11738 5 3 122 628 ~ 5 10
cC 11739 5 . 14 15- 412 g 18 .
C 11741 5 20 47~ 24 5 32
C 11742 5 21 81- 66 g9
C 11745 7 1 © 81- 66 9
Cc 11750 5 31 §3- 85 . T 37
C 11751 7 12 .84- 44 T 35
C 11753 5 25 92- 5 7 33
C 11759 b 2 92 8 7 3
C 119760 5 4 92- 10 ] 16
C 11766 5 26 111- 109 5 22
C 11787 7 23 111- 202 1 32
C 1178% 9 111- 302 5 -
C 11777 7 9 111- 315 v 13
C 11784 i 38 111- 362 =B 34 '
C 11787 . 7 av - 115- 1 5 28
C 11789 7 ki 115- 205 5 '29-'
C ~ 11798 7 24 115- 203 . 7 25
C 11847 -7 30 115- 211 ‘ 7 . 18
C 11850 g 1 115- 406 i C 2
C 11851 9 2 115- 505 ] 15 .-
C 11852 9 3 126~ 9 ‘9 15
C 11853 ¢ 9 4 128- 16 -8 14
C 11854 9 5. 126- 19 7 26
[ 11855 9 6 129~ 102 - 1 ' 34
C 11856 9 7 129~ 103 5 -
C 12036 7 5 129- 103 7 15
C 12p39 7 ] 129- 146 - 7 4
C 12043 7 18 129- 107 5. 17
C 12045 7 17 131- 2 B 24
- C 12053 5 37 131~ B8 - 5 i1 )
C 12054 5 40 131- . 8 v 39
C 12055 .9 41 131- 34 9 13
C 12083 5 42 131~ 178 7 39
- C 12064 5 33 131- 352 5 35
C 12068 5 45 132- 320 -« 5 39
C 12077 9 17 132- 321 . B 27
. -138- 138 5 43
C . 12079 9 10 192- 21 5 8
Cc 12214 5 8 192- 21 7 14 -
C 12215 5 13 185~ 104 -5 30 |
C 12308 9 20 195- 518 5 23
C 12313. -8 2 185- 524 5 12

by




. CASE MODEL C36 & C36R
. SNOW BLOWER FOR MODELS
130 & 180 COMPACT TRACTORS
' Parts Catalog No. 1236

eRINTE
w e
8-

JPrint Shop 500 10-T2

PAGE GRID

ENTIREPARTSLIST......... 2-4 D4-D6

NOTE: See grid A2 for -
C36S, C48S, D36S, D48S,
CT36S, CT48S, SB36, SB48
Haban Snow Casters

NOTE: See grid C2 for -
E365 Snow Casteri




‘l \&\ T S
. &® @0ee® @ i
31y -l D
= o
, & 52 o]
] /

5
‘ 9 -
PARTS LIST FOR TWO-STAGE SNOW BLOWER
OUR : - LAMBERT

REF. PART NO. DESCRIPTION PART NO. REQ'D.
. 1 13-48 . . Screw-Hex.Head 1/4-20x1/2 .., ... .. .. ... . ..o ... 15
’ - 2 92-4 Washer-Split Lock, 1/4 . e i e 15
\ .3 C 10601 Cup-Bearing, Lessnuts _ .. .. .......... ...... 4-10001 .. ... 5
: 40 C 10602 Bearing-Sealed Ball |, ... .....,........... 4-10000 . ..., 5
5 C 10600 - Housing-lmpelfler . .. ... ... .............. T-1124 ., .. 1

- Sl —6-— — C-10603 Cup-Bearing; with Nuts o . T oo o ... .00 0 —4:10002 o5
* 7 129-405 Wing Nut-5/16-18 . .. .. ......... ... ..., e e e e 1
-8 95.4 Washer-Plain, 5/16 . . .. i e e e 11
9 C 10604 Guard-Side Chain | _ @ ... ... ... ... .00 ¢.e... T-1186 ... :- . 1
. 10 09640-AB  Ring-Retaining, Type "E™ ., . ... ... .. .. v 4
- 11 C 10605 Sprocket-30T 3/4"Bore . . . ... .. ............ 4-10212 ... .. 1
- 12 126-16 " Key-#9 Woodruff ... ... e e e e 3
13 C 10606 Auger Assembly-Right . ., .. ............ 4A-10388 1
' C 10607 Auger Assembly-Left” _ .. . . ..,..,........... 4A-10389 .. .. 1
14 C 10626 Bolt-Shear, 5/16 x 18 . . . . .. . ... . X-1051...... &
15 131-351 Lock Nut-5/16-18 ,, - ., ... SR e 10
16 C 10608 Shaft Auger .. . ... .. PR 4-10386. .. ... 1
17 Chain-64 Pitches of #41-1/2" Roller Chain, Use: _ . . . .. ... ......
. B 17074 Chain 20 Links | L. e e e e 3
B .17077 Conn. LinK e e e e e e e e e 2
B 17079 Roller Link' | .o o e e 2
| 18 C 10610 Impelter . ... ....... L 4A-10047 .. .. 1
! 19 C 10611 Shaft-lmpeller | .., ... ... e 4-.10052 ..... 1
| 20 138-136 Roll Pins-1/4x 1-1/4 ... ... . . i 2
‘ C21 C 10612 SKIdeSCOOP "\ s an 10023 L 2
| =Y 95-5 Washer-Plain, 3/8 | . .. ... ... i e 14
P 23, 131-352 Lock NUt-3/8-16 . .. .. .. i e 5
| ’ 24 C 10613 Blade-Scrapar ., ... . ... ... ... ... O 4-10382 ,.... 1
| . 25 11-510 - Bolt-Carrigge, 5/16-18x5/8 ... ..., ... ... ... cvee. . T
26 . C 10614 - Tube-Chain Guard Spacer . . ... .0 it v e v vns A4-10195 ... .. 1
o 27 C 10615 Sprocket-10T 3/4" Bore ... .. ieiiiiennennn 4-10210 , .. .. 1
' . 28 A 20202 Ring-Retaining, Type "E" ... ... b st e st s e s 1
: 29 - 13-510 , Screw-Hex Head 5/16-1B X 5/8 . i v vttt i et s e e e e in e ee 2
. 30 C 10616 Sprocket-10T 5/8"BOFE . ... c'vrvenenennnn. 4-10209 ... .. 1.
. . g

‘B

PARTS LIST FOR TWO-STAGE. SNOW BLOWER (Continued)

QUR . LAMBERT

PART NO. =~ DESCRIPTION PART NO. REQ'D,
Chain-87 Pitches of #41-1/2" Roller Chain, Use:

17074 Chain 20 Links e e i e et e 4
B 17076 Chain 6 Links  «...u.o... S e e e e e 1 »
B 17078 Offset LinKS « -+« c et vttt e ettt ma s e e L e 1
C 10618 Guard-Rear Chain e e e et e e e e e 4-10121....1
187-534 Screw-5elf-Tapping #10-24 X 1/2 « o v vt v bt v e me v e snmmee envnnns 3
01038-FH  Ring-Retaining Ext,, 5/B « ..« vt v evinsiiaenn e e, 1
C 10619 . Sprocket-Gear BOX - ... .aeae e P, 4-10036 . 1
193-9 Lockwasher- Ext, Tooth 5/16 .......... C e r e e b 2
13-512 Screw-Hex Head 5/16-18X3/4 . . . v i i i i i innnnnns C et e e 2
C 10620 Clamp-Chute Ring’ . -« « v e v v e v nanens Ve e e, 4-10058. ... 3
25-105 Nut-Hex, 5/16-18 et e e . 2
C 10621 Chute Assembly  ..... R Ty T-n2r ... .1
C 10622 Deflector-Chute e e e e e 4A-1030 .1
C 10623 Gealr BOX . .. cvvvmucrenscns ee e et 4A-10315. . . 1
173-97 Screw-Round Head Slotted #10-24 x 1/2 ... ..... PR PR
11-524 Bolt-Carriage, 5/16-18x 1-1/2 .. ... .t it ii i .2
C 10624 Spacer-T/80.D.x3/41D, . ... .. i 7-1115 .. .. 1
C 10509 V-Belt-lnitial Drive « ¢« v v v i vt it it i i i e s e e R
C 10510 V-Belt-Final Drive C36 &8 CT36 - . .00t v et nannanrsannns 1
C 10511 V-Belt-Final Drive C36R &CT36R............ IR 1 §
C 10627 Pulley-Drive 1/2" 0.D. x 3/4" Boré, for 3-V Belt ...... .4-10208, ... 1
C 10628 Pulleyr-Jackshaft, Final Drive, 3-1/4 0D, x 5/8" Bore ....7-1121 .
C 10629 odackshaft, ... e e 42 1 T IR ¥
C 10630 Pulley-Jackshaft, Initial Dr., 5-1/2" 0.D, x 5/8" Bore 7-1122 -1
C 10631 Beurirlng-Jdckshaft ........................... 7-1120 ....2
13-628 Cap Serew-Hex Head 3/8-16 x 1-3/4 . . .. ... fee e N 3
25-106 Nut-Hex 3/8-16 + . .vevu.n. e e e ... 8
C 10632 Arm-l}dler PIVOL « i ittt e e ittt a e 7-1153 A
13-924" Cap Screw-Hex Head 9/16-12 x 1-1/2 - -« vt e v v iiv e et R

10633 Pulley-ldler 2-1/4 0.D, x 3/8Bore « ... .. Ce et 4-10101, ., .1
13-632 StUdelHIEr 3/BaT6 X 2« v e v v v e ot et e i s I |
C 10634 Bell Crank-ldler .. ..... PR e cees JO=1166 L, 001
C 10635 Rod-ldler Push Pull ... .. .cv o e mea 7-1141 1
C 10634 Rod-ldier Link v, ooeermeeosocses e LLT=1142 L0000
C 10637 Spring=ldler . ... ... e i i PR 8 [V B I PR

| -




5
T - . ‘ ' \ : o ‘
T - N | . |
L @ H @6 _ :
- . ! A} i '
. \ ‘ e .. - . ‘ .
PARTS LIST FOR TWO-S5TAGE SNOW BLOWER {Continued) . X
CUR ) ~ ’ LAMBERT
REF. PART NO. v DESCRI’PTION PART NO. REQ'D.

64 =~ C 10638  Arm-Upper Lever, .. ..... e 7-1132. .. ..
65 10639  Arm-Lower Lever. . .., ... e Y 5 B I SR
10640 Spring Assembly _ . ... ... ... . ... 7-1130. ...
10641 Plate-Adapter C36 & CT36. . ... .:v0vru.. T-1175.....
10617  Plate-Adapter C36R & CTI6R , . ... v i v vrnen- R
10642 Adapter Support Assembly .. ........ e e LT-H133 ...,
10643 Link~Lift Connecting ... ...... G e e e e ™=1169 .....
70 136-108 Cotter-Hair Pin, 5/16" :

67

68
69

aAnOO0n

[ T T T R R e A A

71 95-3 Washer-Plain, 1/’4"....’..............; ..........
i "C 10644 Cover-Final Belt Drive ... i 7- 1181 e
73 11-612 Bolt-Carriage, 3/8-16 x 34

2 ' ' . ! . -
2 ‘ .
1 . - .o . .
1 .
a . - ' . ' l.
I . | .
1
74 13-620 . Cap Screw-Hex. Head 3/8-16 x 1-1/4 PR R RRT R 5 )
75 C 10645 - Spacer<ldier PivotArm . . ... ........ .. 45 31A- T 1
76 92-6 Lockwasher, 3/8" ... ... D A 5 -
7 25-109 Nut-Hex, 9/716-12 . . .. .. uuuvunnn. e i ehe e 1
79 - C 10646 Sleeve-Lift Weldment e e e e e sea0=1188 .01 ‘ 3
80 - C 10847 Shaft-Chute Contral ., ....... s et aaeae T-1154 ... 0.1
81 95-7 Washer-Plain, 1/2" . . .0 . e e -
1 -
1 T
1 .
1
2 .
1 | .
1 ' - ‘ .
1 . : .

82 C' 10598 Oiler, , ... e et a e L-288 " ....
- 83 C 10648 Bracket ChuteControI,._;.,_,..._._.’..7-115? .
PGl shmomienoioinoiiomon ngersoll Equnpment Co. Inc.
85 C 10649 Joint-Unlversal ...................... 4-10169 . ... e
86  128-301 Pin-Spiral, 1/BXx1 ... ......uviuvunnn e T °r
87 -132-48 Pin-Cotter, 1/8% 1 . . ... ... . iaetimmennnns e .
88 € 10650 Crank-Chute Control . .., ...... e 7-1187 .. ..
89 C 10651 Knob-Chute Crank . . ....... P T .. 4-10158 L L. ‘
‘ 90 A 70388 Cotter-Hair Pin . ....... R X-1229 ...12 ‘ , o : ,
91 25-108 Nut-Hex., 1/2-13, . . .. ... ot a 1 ‘ E : - :
o2 92-8 " Lockwasher, 1/2" .., . ... e e ] ' |
93 13-824 "Cap Screw-Hex. Head 1/2-13 x1-1/2 (... ... | . 1 .
94 C 10652 . Pin-LiftLinkage ............. e e e 7-1169 ... .. 3
95  C 10653  Pin-Lift Weldment ... ....... PP 7-1173 ... ] -
96 © A 70369 Pin-Adapter Support Brucket e g f ..... 1 ‘ ‘ » ‘
97 A 70364 Pin-Adapter Mounting . ... ....... e PR 1 ‘
98 83-56 ‘Set Screw, 5/16-18x3/8 ... i i i s 2
: PENTED N US & * ! i : . .
;




